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Laboratory tests on an infill material for artificial turf system

INFORMATION

Product description Performance infills for artificial turf system

Product code/name TTIl Playsafe 65 Color Coated EPDM

Sample number US00371 / CAN003704

Manufacturer Flecks Manufacturing

Supplier Target Technologies International Inc.

Date of reception April 142020

Date of the tests April to November 2020

Temperature i 23°C

Humidity i 48 %

y

US00371 / CAN003704 sample — General view

P

IDENTIFICATION

Test method Condition Results

Property

Particle size EN 933-1 0.8-2.0
Particle shape EN 14955 New - Irregular — A2
Bulk density EN 1097 New g/cm?3 0.44
% Organic 50.5
Thermogravimetric IRV New % Inorganic 49.5
Analysis
% Elastomer 45.4
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Laboratory tests on an infill material for artificial turf system

Particle size distribution:
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ThermoGravimetric Analysis:
Data Collected: 25/10/2021 16:42:57 — 21402 CAN: CAN 004242 - BC Place (4433-01).t6d
Operator ID: LGO Weight % (%) : Steps: 1-3
Sample ID: 21402CAN e 21402 CAN: CAN 004242 - BC Place (4433-01).16d
Sample Weight: 71.039 mg Derivative Weight % (%%/min) (Smoothed) : Steps: 1-3
Initial Purge Gas: Argon
Comment: PerkinElmer TGA4000 - Serial number 522A2092805 - calibration : alumel/ perkalloy / iron
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1) Hold for 1.0 min at 50.00°C 3)
2) Heat from 50.00°C to 850.00°C at 10.00°C/min

Hold for 1.0 min at 850.00°C ‘
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UV WEATHERING

Requirements

Property Method Condition Units FIFA World Rugb Result Pass/Fail
gby
(2015 Manual) (2016 Manual)

EN ISO Grey Scale
L > > -
Color Change 20105-A02 | AfterUV-A | e 23 23 4-5 Pass
EN 14836 N ki N ki No cracking or
. . * o cracking or o cracking or
Visual Aspect Visual (0000 ) agglomeration agglomeration | agglomeration Pass

*Weathering: UVA 340 nm (9600kJ or around 5000h)
**Grey Scale: 1-1/2-2-2/3—-3-3/4—-4—-4/5-5 (=No change)

Pre/post ageing pictures:
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Before UV ageing After UV ageing
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Maxime FAVE Thomas Amadei, T.P.
(Laboratory Manager) — Writer (Laboratory Manager) — Writer/Approver
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